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Auftraggeber: Loctek Ergonomic Technology Corp.

Client: 588 Qihang South Road, Binhai Industrial Zone Yinzhou District, Ningbo Zhejiang,
China

Priifgegenstand: Remote Control module

Test item:

Bezeichnung / Typ-Nr.: NF-03
Identification / Type No. :

Auftrags-Inhalt: TUV Rheinland — FCC Service
Order content:

Priifgrundlage:

Test specification: FCC Part 15: Subpart C Section 15.209 CFR47 FCC Part 2: Section 2.1093

FCC Part 15: Subpart C Section 15.247 CFR47 FCC Part 1: Section 1.1310

Wareneingangsdatum: 2021.04.30 Refer to attachment
Date of receipt:

Priufmuster-Nr.: A003041790-001

Test sample No.:

Priifzeitraum: 2021.06.10-2021.06.15
Testing period:

Ort der Priifung: Refer to section 1.1.
Place of testing:
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*Legende: 1= Sehr gut 2 =gut 3= befriedigend 4= ausreichend 5 = mangelhaft
P(ass) =entspricht 0.g. Priifgrundlage(n) F(ail)= entspricht 0.g. Priifgrundlage(n) N/A = nicht anwendbar N/T =nicht getestet
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Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
V04 duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.
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Test Summary

4.1.1 ANTENNA REQUIREMENT
Result:
Pass
4.1.2 6DB BANDWIDTH MEASUREMENT
Result:
Pass
4.1.3 MAXIMUM PEAK CONDUCTED OUTPUT POWER
Result:
Pass
4.14 PEAK POWER SPECTRAL DENSITY
Result:
Pass
4.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHZ BANDWIDTH
Result:
Pass
4.1.6  CONDUCTED EMISSION (AC POWER-LINE)
Result:
N.A
4.1.7  RADIATED SPURIOUS EMISSION
Result:
Pass
5.1.1 ELECTROMAGNETIC FIELDS
Result:
Pass
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1 Test Sites

1.1 Test Facilities
Laboratory: TUV Rheinland /CCIC(Ningbo) Co., Ltd.

1% Floor, Building 11, Scholar Innovation Park, No.1188 Zhongguan Road,
Zhenhai District, Ningbo 315200 P.R. China.

The used test equipment is in accordance with CISPR 16-1 series standards for measurement of
radio interference.

1.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment

No. Equipment Model Inventory no. |Last cal. date Cal. due date|
1. EMI test receiver ESR7 101929 2020.11.25 | 2021.11.11
2. Spectrum analyzer FSV40 101412 2020.11.25 | 2021.11.11
3. Pre-amplifier SCU-18F 180051 2020.11.25 | 2021.11.11
4. Bilog Antenna CBL6112D 49033 2021.04.12 | 2024.03.15
5. Horn antenna HF907 102653 2020.11.25 | 2023.07.21
6. Broad-Band Horn BBHA 9170 899 2021.01.11 | 2024.01.12
Antenna
7. Pre-amplifier LNPA 1840G-50 | SK2021040801 | 2021.05.05 | 2022.05.06

1.3 Measurement Uncertainty

Test Item Expanded Measurement Uncertainty
k=2)

Conducted Emission (9-150kHz) 3.70dB

Conducted Emission (150k-30MHz) 3.30dB

Radiated Emission (30-1000MHz) 4.39dB

Radiated Emission (1-18GHz) 4.67dB
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2 General Product Information

2.1 Product Function and Intended Use

The EUT(equipment under test) is a Remote Control module operated at 2400-2483.5MHz.
For the further information, refer to the user’s manual.
Model list:

Model name Function
NF-03 Operating at 2.4GHz

2.2 Ratings and System Details

Rated voltage : DC3.3V
Protection Class - I
FCCID . 2ARKS&-NFO03

Technical Specification of EUT
Technical Specification
Data rate 250Kbps | 1Mbps | 2Mbps
Operating Frequency band 2402 — 2482MHz

Extreme Temperature Range | 0°C ~40°C

Modulation FSK | FSK | GFSK

Antenna Type PCB Layout Antenna

Antenna Gain(dBi) 2.0

Channel 2402MHz, 2405MHz, 2425MHz, 2450MHz, 2480Mhz,
2482MHz

2.3 Independent Operation Modes

The basic operation modes are:
Mode A: Transmitting continuously of 250bps or 1Mbps data rate
1. Channel 2402MHz
2. Channel 2450MHz
3. Channel 2482MHz
Mode B: Transmitting continuously of 2Mbps data rate
1. Channel 2402MHz
2. Channel 2450MHz
3. Channel 2482MHz

2.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit diagram for further information.
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2.5 Submitted Documents

Circuit diagram, PCB layout, Labels, user’s manual, etc.

3 Test Set-up and Operation Modes

3.1

3.2

3.3

3.4

Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The Mode Cs were adapted accordingly in reference to the instructions for use.

Test Operation and Test Software

During testing, Channel & Power Controlling Software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power was
selected according to the instruction given by the manufacturer. The setting of the RF output
power expected by the customer shall be fixed on the firmware of the final end product.

All testing were performed according to the procedures in ANSI C63.10: 2013.
Test Software EMC32 V10.30 was used in the radiated emission test.

Special Accessories and Auxiliary Equipment

Description Manufacturer Model No.
notebook Lenovo T420

Countermeasures to achieve EMC Compliance

The tested sample contained noise suppression components as specified in the circuit diagram.
No special measure is employed to achieve the requirement.
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3.5 Test set-up

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Conducted Transmitter Measurement
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4 Test Results

4.1 Transmitter Requirement & Test Suites

4.1.1 Antenna Requirement

Result: Pass

Test Specification
Test standard : FCC Part 15.203

The EUT has an internal antennas, which permanently attached and no consideration of replacement.
Therefore, the EUT is considered sufficient to comply with the provision.
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4.1.2 6dB Bandwidth Measurement

Result: Pass
Test Specification
Test standard . FCC Part 15.247 (a)(2)
Basic standard : ANSIC63.10: 2013
Limits : Atleast 500kHz
Kind of test site : Shielded Room
Test Setup
Date of testing : 2021.06.15
Input voltage : DC33V
Operational mode . Al,A2 A3 B.1,B2 B3
Temperature :23°C
Relative humidity o 56%
Atmospheric pressure : 101.2 kPa

Table 2: Test result of 6dB Bandwidth

Mode Channel Frequency (MHz) | Bandwidth (kHz) | Limit (kHz) Result
A.l 2402 564.40 500 Pass
A2 2450 573.10 500 Pass
A3 2482 560.10 500 Pass
B.1 2402 955.10 500 Pass
B.2 2450 962.40 500 Pass
B.3 2482 940.70 500 Pass
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Figure 1: 6dB Bandwidth Measurement

Spectrum I :g‘
Ref Level 7.00 dBm & RBW 100 kHz
Att 25 dB SWT 19 ys & VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M1i[1] -10.42 dBm)|
0 dBm 2.40197170 GHz
M1 ndB 6.00 dB|
-10 dBm B.k:\' 564.400000000 kHz
N\/_\ factor 4255.8
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dém
-80 dBm
-90 dBm
CF 2.402 GHz 691 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |l
ML | 1 2.4019717 GHz 10,42 dBm | ndB down 564.4 kHz
Ti] 1] 2.4017178 GHz -16.12 dm | nde | 6.00 dB
T2 1] 2.4022822 GHz -16,71 dBm Q factor 42558
L H | Measuring...  RERERNAD e 19:23:06 7

Date: 15.JUN.Z021

18:23:07

Spectrum I :%‘l
Ref Level 7.00 dBm & RBW 100 kHz
Att 25de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
mMi[1] -10.92 dBm)|
0 dBm 2.44999280 GHz
it ndB 6.00 dB|
-10 dBm 1 W 573.100000000 kHz
y‘/ Qactor 4275.1
-20 dBm \\
-30 dBm / ’_\—’/
-40 dBm
—-4___'-J 'hﬁ_‘_
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
CF 2.45 GHz 691 pts Span 3.0 MHz
Marker
Tgpe] Ref ] Trc] X-value \ Y-value ] Function | Function Result ]
M1 [ 1] 2.4499928 GHz | -10.92 dBm nde down 573.1 kHz
T1 | 1] 2.4497438 GHz | -16.56 dBm | nds | 6.00 dB
T2 1 2.4503169 GHz | -16.73 dém Q factor 4275.1
m—
( | ] Measuring...” WHNNNNNED W8 LTI o

15.JUN. 2021

Date:

18:48:15%




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:

CN21Z86V 001

Seite 11 von 50
Page 11 of 50

Test Report No.:
Spectrum I n%::
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B.2
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4.1.3 Maximum Peak Conducted Output Power

Result: Pass
Test Specification
Test standard . FCC Part 15.247(b)(3)
Basic standard : ANSIC63.10: 2013
Limits - Not more than 1Watt(30dBm)
Kind of test site : Shielded Room
Test Setup
Date of testing : 2021.06.15
Input voltage : DC33V
Operational mode . Al,A2 A3 B.1,B2, B3
Temperature . 23°C
Relative humidity o 56%
Atmospheric pressure : 101.2 kPa

Table 3: Test result of Maximum Peak Output Power

Mode Channel Frequency (MHz) | Peak Output Power (dBm) Limit (dBm)
A.l 2402 -10.36 30
A2 2450 -9.50 30
A3 2482 -9.66 30
B.1 2402 -10.22 30
B.2 2450 -9.74 30
B.3 2482 -9.50 30
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Figure 2: Maximum peak Conducted Output Power Measurement
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B.2

Spectrum I E%"
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4.1.4 Peak Power Spectral Density

Result: Pass
Test Specification
Test standard FCC Part 15.247(e)
Basic standard ANSI C63.10: 2013
Limits Not more than 8§ dBm in any 3 kHz band
Kind of test site Shielded Room
Test Setup
Date of testing 2021.06.15
Input voltage DC 3.3V
Operational mode Al,A2,A3,B.1,B2, B3
Temperature 23°C
Relative humidity 56%
Atmospheric pressure 101.2 kPa
Table 4: Test result of Power Spectral Density
Mode Channel Measured Power Limit Result
Frequency(MHz) Density (dBm/3KHz) (dBm/3KHz)
A.l 2402 -17.66 8.0 Pass
A2 2450 -16.65 8.0 Pass
A3 2482 -16.91 8.0 Pass
B.1 2402 -22.44 8.0 Pass
B.2 2450 -26.18 8.0 Pass
B.3 2482 -25.67 8.0 Pass
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Figure 3: Power Spectral Density Measurement
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A3
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B.2
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Result:

Test Specification

Test standard . FCC Part 15.247(d)
Basic standard : ANSIC63.10: 2013
Limits : 20dB (below that in the

desired power);

Figure 4: Conducted Spurious Emission Measurement

Conducted Spurious Emission, A.1

Spectrum

4.1.5 Conducted Spurious Emissions Measured in 100 kHz Bandwidth
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Atmospheric pressure : 101.2 kPa
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Conducted Spurious Emission, A.2

Spectrum |
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Conducted Spurious Emission, A.3
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Conducted Spurious Emission, B.1

Spectrum | u‘é’ I
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Conducted Spurious Emission, B.2

Spectrum | u‘é’ I

Ref Level 7.00 dBm @ RBW 100 kHz
Att 25 0B SWT 250 ms @ YBW 300 kHz Mode Auto Sweep
@® 1Pk Max
D3[1] -33.06 dB
0 dBm -667.0 MHz
MIL M1[1] -10.00 dBm
-10 dBm 2.4500 GHz
-20 dBm
-30 dBm:

| by
foan T o
LAW | o tng At A g A AL it o]
-70 dBm
-80 dBm
-90 dBm
CF 12.515 GHz 691 pts Span 24.97 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 [ a] 2,45 GHz -10.00 dém
pz| ™M1 1 -1.209 GHz -30.33 dB |
D3| ™M1 1| -667.0 MHz -33.06 dB
. 15.06.2021
L :“[ J Measuring... JUAERELLD igE s ///:

Date: 15.JUN.2021 18:58:30




Produkte
Products

TUVRheinland®

Priufbericht - Nr.:. CN21Z86V 001

Test Report No.:

Seite 24 von 50
Page 24 of 50

Conducted Spurious Emission, B.3
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Spectrum
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Band edge, A.1
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Band edge, A.3
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Band edge, B.3
Spectrum I ::vn |
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4.1.6 Conducted Emission (AC power-line)

Result: N.A
Test Specification
Test standard . FCC Part 15.207
Basic standard : ANSIC63.10: 2013, clause 6.2
Port . Mains
Frequency range : 0.15-30MHz
Limits . FCC part 15.207(a)
Kind of test site . 3m Semi-anechoic Chamber

The EUT is supplied by battery and it cannot be connected to the public low-voltage distribution
systems. Therefore, no disturbance voltage test is performed.
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4.1.7 Radiated Spurious Emission

Result: Pass

Test Specification

Test standard . FCC Part 15.209

Basic standard : ANSIC63.10: 2013

Port . Enclosure

Frequency range : 30MHz-25000MHz

Limits : FCC part15.209(a)

Kind of test site . 3m Semi-anechoic Chamber
Test Setup

Date of testing : 2021.06.10

Input voltage : DC3.3V

Operational mode . Al1,A2,A3,B.1,B2 B3

Temperature i 21°C

Relative humidity 0 55%

Atmospheric pressure : 101 kPa
Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case
emissions configuration of the each mode were reported.

The measurement result is calculated based on the following formula by the test software:
Emission Level = Reading level + Correction (Antenna factor + Cable loss — Preamplifier)
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Figure 5: Spectral Diagrams, Radiated Spurious Emission, 30MHz-1000MHz, Horizontal,

mode A.1
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Figure 6: Spectral Diagrams, Radiated Spurious Emission, 30MHz-1000MHz, Vertical, mode
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Figure 7: Spectral Diagrams, Radiated Spurious Emission, 30MHz-1000MHz, Horizontal,

mode A.3
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Figure 8: Spectral Diagrams, Radiated Spurious Emission, 30MHz-1000MHz, Vertical, mode
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Figure 9: Spectral Diagrams, Radiated Spurious Emission, 30MHz-1000MHz, Horizontal,

mode B.1

Figure 10: Spectral Diagrams, Radiated Spurious Emission, 30MHz-1000MHz, Vertical,

mode B.1
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Figure 11: Spectral Diagrams, Radiated Spurious Emission, 30MHz-1000MHz, Horizontal,

mode B.3
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Figure 12: Spectral Diagrams, Radiated Spurious Emission, 30MHz-1000MHz, Vertical,

mode B.3
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Figure 13: Spectral Diagrams, Radiated Spurious Emission, 1000MHz-18000MHz, Horizontal,
mode A.1
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
4803.750000 52.4 | 1000.0 1000.000 | H 2.9 21.6 74.0
14486.845000 56.0 | 1000.0 1000.000 | H 18.4 18.1 74.0
16016.310000 58.9 | 1000.0 1000.000 | H 221 15.1 74.0
17759.875000 59.6 | 1000.0 1000.000 | H 22.9 14.4 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) | -AVG AVG
(ms) (dB) (dBuV/m)
4803.750000 49.9 | 1000.0 1000.000 | H 2.9 4.1 54.0
14486.845000 44.9 | 1000.0 1000.000 | H 18.4 9.1 54.0
16016.310000 48.6 | 1000.0 1000.000 | H 221 5.4 54.0
17759.875000 48.6 | 1000.0 1000.000 | H 22.9 5.5 54.0
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Figure 14: Spectral Diagrams, Radiated Spurious Emission, 1000MHz-18000MHz, Vertical,

mode A.1
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
4803.750000 50.9 | 1000.0 1000.000 | V 29 23.1 74.0
13971.530000 56.0 | 1000.0 1000.000 | V 18.0 18.0 74.0
15956.810000 59.1 | 1000.0 1000.000 | V 21.8 14.9 74.0
17757.220000 59.8 | 1000.0 1000.000 | V 229 14.2 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
4803.750000 47.7 | 1000.0 1000.000 | V 2.9 6.3 54.0
13971.530000 44.9 | 1000.0 1000.000 | V 18.0 9.2 54.0
15956.810000 48.5 | 1000.0 1000.000 | V 21.8 5.5 54.0
17757.220000 48.6 | 1000.0 1000.000 | V 22.9 5.4 54.0




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.:

CN21Z86V 001

Seite 35 von 50
Page 35 of 50

Figure 15: Spectral Diagrams, Radiated Spurious Emission, 1000MHz-18000MHz, Horizontal,

mode A.3
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
4959.935000 54.5 | 1000.0 1000.000 | H 3.4 19.5 74.0
14212.720000 54.6 | 1000.0 1000.000 | H 18.2 19.4 74.0
15767.685000 58.0 | 1000.0 1000.000 | H 20.4 16.0 74.0
17796.000000 58.9 | 1000.0 1000.000 | H 23.0 15.1 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) | -AVG AVG
(ms) (dB) (dBuV/m)
4959.935000 52.2 | 1000.0 1000.000 | H 3.4 1.8 54.0
14212.720000 43.7 | 1000.0 1000.000 | H 18.2 10.3 54.0
15767.685000 47.6 | 1000.0 1000.000 | H 20.4 6.4 54.0
17796.000000 48.5 | 1000.0 1000.000 | H 23.0 5.5 54.0
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Figure 16: Spectral Diagrams, Radiated Spurious Emission, 1000MHz-18000MHz, Vertical,
mode A.3
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Limit and Margin-PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
4959.405000 50.7 | 1000.0 1000.000 | V 34 23.3 74.0
15331.530000 56.9 | 1000.0 1000.000 | V 18.3 171 74.0
16003.030000 59.9 | 1000.0 1000.000 | V 22.2 14.1 74.0
17726.935000 59.1 | 1000.0 1000.000 | V 22.8 14.9 74.0

Limit and Margin-AV

Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
4959.405000 47.4 | 1000.0 1000.000 | V 34 6.6 54.0
15331.530000 45.5 | 1000.0 1000.000 | V 18.3 8.5 54.0
16003.030000 48.5 | 1000.0 1000.000 | V 22.2 5.5 54.0
17726.935000 48.6 | 1000.0 1000.000 | V 22.8 5.4 54.0
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Figure 17: Spectral Diagrams, Radiated Spurious Emission, 1000MHz-18000MHz, Horizontal,
mode B.1
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
14023.595000 55.6 | 1000.0 1000.000 | H 18.1 18.4 74.0
15962.125000 59.3 | 1000.0 1000.000 | H 21.9 14.7 74.0
17824.685000 59.0 | 1000.0 1000.000 | H 231 15.0 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) | -AVG AVG
(ms) (dB) (dBuV/m)
14023.595000 44.7 | 1000.0 1000.000 | H 18.1 9.3 54.0
15962.125000 48.8 | 1000.0 1000.000 | H 21.9 5.2 54.0
17824.685000 48.4 | 1000.0 1000.000 | H 231 5.6 54.0




Produkte
Products

A TUVRheinland®

Priufbericht - Nr.:. CN21Z86V 001
Test Report No.:

Seite 38 von 50
Page 38 of 50

Figure 18: Spectral Diagrams, Radiated Spurious Emission, 1000MHz-18000MHz, Vertical,

mode B.1
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBpV/im) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
4803.335000 48.1 | 1000.0 1000.000 | V 34 25.9 74.0
16002.235000 59.7 | 1000.0 1000.000 | V 22.2 14.3 74.0
17821.354000 60.6 | 1000.0 1000.000 | V 231 13.4 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) | -AVG AVG
(ms) (dB) (dBpV/m)
4803.335000 44.4 | 1000.0 1000.000 | V 34 9.6 54.0
16002.235000 49.4 | 1000.0 1000.000 | V 22.2 4.6 54.0
17821.354000 48.1 | 1000.0 1000.000 | V 231 5.9 54.0
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Figure 19: Spectral Diagrams, Radiated Spurious Emission, 1000MHz-18000MHz, Horizontal,
mode B.3
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
4960.470000 48.2 | 1000.0 1000.000 | H 34 25.8 74.0
15949.905000 59.6 | 1000.0 1000.000 | H 21.8 14.4 74.0
17809.280000 59.0 | 1000.0 1000.000 | H 23.0 15.0 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
4960.470000 39.3 | 1000.0 1000.000 | H 34 14.7 54.0
15949.905000 48.7 | 1000.0 1000.000 | H 21.8 5.3 54.0
17809.280000 48.3 | 1000.0 1000.000 | H 23.0 5.7 54.0
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Figure 20: Spectral Diagrams, Radiated Spurious Emission, 1000MHz-18000MHz, Vertical,
mode B.3
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Limit and Margin-PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
4959.935000 48.5 | 1000.0 1000.000 | V 34 25.5 74.0
16001.435000 60.2 | 1000.0 1000.000 | V 22.2 13.8 74.0
17822.560000 59.6 | 1000.0 1000.000 | V 231 14.4 74.0

Limit and Margin-AV

Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
4959.935000 43.4 | 1000.0 1000.000 | V 3.4 10.6 54.0
16001.435000 49.0 | 1000.0 1000.000 | V 22.2 5.0 54.0
17822.560000 48.8 | 1000.0 1000.000 | V 231 5.2 54.0
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Figure 21: Spectral Diagrams, Radiated Spurious Emission, 18000MHz-25000MHz,

Horizontal, mode A.1
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Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) | (dBupV/m)
21024.435000 47.7 | 1000.0 1000.000 | H -8.7 26.3 74.0
21923.280000 49.0 | 1000.0 1000.000 | H -1.7 25.0 74.0
23887.875000 50.1 | 1000.0 1000.000 | H -5.6 23.9 74.0

Limit and Margin-AV

Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
21024.435000 36.6 | 1000.0 1000.000 | H -8.7 17.4 54.0
21923.280000 37.1 | 1000.0 1000.000 | H -7.7 16.9 54.0
23887.875000 38.8 | 1000.0 1000.000 | H -5.6 15.2 54.0
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Figure 22: Spectral Diagrams, Radiated Spurious Emission, 18000MHz-25000MHz, Vertical,

mode A.1
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBuV/m)
19514.185000 47.9 | 1000.0 1000.000 | V -9.7 26.1 74.0
20096.720000 47.7 | 1000.0 1000.000 | V -9.5 26.3 74.0
21888.500000 47.9 | 1000.0 1000.000 | V -7.8 26.1 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
19514.185000 36.6 | 1000.0 1000.000 | V -9.7 17.4 54.0
20096.720000 37.0 | 1000.0 1000.000 | V -9.5 17.0 54.0
21888.500000 37.0 | 1000.0 1000.000 | V -7.8 17.0 54.0
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Figure 23: Spectral Diagrams, Radiated Spurious Emission, 18000MHz-25000MHz,
Horizontal, mode A.3
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBuV/m)
21134.905000 47.7 | 1000.0 1000.000 | H -8.5 26.3 74.0
21871.000000 48.1 | 1000.0 1000.000 | H -7.8 25.9 74.0
23704.125000 49.2 | 1000.0 1000.000 | H -5.6 24.8 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBpV/m) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBuV/m)
21134.905000 36.9 | 1000.0 1000.000 | H -8.5 17.2 54.0
21871.000000 36.9 | 1000.0 1000.000 | H -7.8 17.1 54.0
23704.125000 38.0 | 1000.0 1000.000 | H -5.6 16.0 54.0
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Figure 24: Spectral Diagrams, Radiated Spurious Emission, 18000MHz-25000MHz, Vertical,
mode A.3
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Limit and Margin-PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBuV/m)
19514.185000 47.9 | 1000.0 1000.000 | V -9.7 26.1 74.0
20096.720000 47.7 | 1000.0 1000.000 | V -9.5 26.3 74.0
21888.500000 47.9 | 1000.0 1000.000 | V -7.8 26.1 74.0

Limit and Margin-AV

Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
19514.185000 36.6 | 1000.0 1000.000 | V -9.7 17.4 54.0
20096.720000 37.0 | 1000.0 1000.000 | V -9.5 17.0 54.0
21888.500000 37.0 | 1000.0 1000.000 | V -7.8 17.0 54.0
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Figure 25: Spectral Diagrams, Radiated Spurious Emission, 18000MHz-25000MHz,
Horizontal, mode B.1
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Limit and Margin-PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) | (dBupV/m)
21244.060000 47.4 | 1000.0 1000.000 | H -8.4 26.6 74.0
22817.750000 48.9 | 1000.0 1000.000 | H -6.2 25.1 74.0
23219.155000 48.6 | 1000.0 1000.000 | H -5.7 25.4 74.0

Limit and Margin-AV

Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - AVG AVG
(ms) (dB) | (dBupV/m)
21244.060000 36.9 | 1000.0 1000.000 | H -8.4 171 54.0
22817.750000 38.1 | 1000.0 1000.000 | H -6.2 15.9 54.0
23219.155000 38.1 | 1000.0 1000.000 | H -5.7 15.9 54.0
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Figure 26: Spectral Diagrams, Radiated Spurious Emission, 18000MHz-25000MHz, Vertical,
mode B.1
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBpV/im) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
21015.685000 47.8 | 1000.0 1000.000 | V -8.7 26.2 74.0
22544.530000 48.5 | 1000.0 1000.000 | V -6.8 25.5 74.0
23871.250000 49.8 | 1000.0 1000.000 | V -5.6 24.2 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
21015.685000 36.6 | 1000.0 1000.000 | V -8.7 17.4 54.0
22544.530000 37.4 | 1000.0 1000.000 | V -6.8 16.6 54.0
23871.250000 38.7 | 1000.0 1000.000 | V -5.6 15.4 54.0
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Figure 27: Spectral Diagrams, Radiated Spurious Emission, 18000MHz-25000MHz,
Horizontal, mode B.3
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
20847.685000 47.2 | 1000.0 1000.000 | H -8.9 26.8 74.0
22284.435000 48.2 | 1000.0 1000.000 | H -7.2 25.8 74.0
23341.220000 48.7 | 1000.0 1000.000 | H -5.7 25.3 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBuV/m)
20847.685000 36.1 | 1000.0 1000.000 | H -8.9 17.9 54.0
22284.435000 37.5 | 1000.0 1000.000 | H -7.2 16.5 54.0
23341.220000 38.0 | 1000.0 1000.000 | H -5.7 16.0 54.0
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Figure 28: Spectral Diagrams, Radiated Spurious Emission, 18000MHz-25000MHz, Vertical,

mode B.3
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Limit and Margin-PK
Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/im) | Time (kHz) (dB) - PK+ PK+
(ms) (dB) (dBpV/m)
21009.345000 47.3 | 1000.0 1000.000 | V -8.7 26.7 74.0
21805.375000 48.1 | 1000.0 1000.000 | V -7.8 25.9 74.0
23872.560000 49.3 | 1000.0 1000.000 | V -5.6 24.7 74.0
Limit and Margin-AV
Frequency Average | Meas. | Bandwidth | Pol | Corr. | Margin Limit -
(MHz) (dBuV/m) | Time (kHz) (dB) - AVG AVG
(ms) (dB) (dBpV/m)
21009.345000 37.1 | 1000.0 1000.000 | V -8.7 16.9 54.0
21805.375000 37.6 | 1000.0 1000.000 | V -7.8 16.4 54.0
23872.560000 39.5 | 1000.0 1000.000 | V -5.6 14.6 54.0
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S Safety Human Exposure

5.1 Radio Frequency Exposure Compliance

5.1.1 Electromagnetic Fields

Result: Pass

Test Specification
Test standard : CFR47 FCC Part 2: Section 2.1093
CFR47 FCC Part 1: Section 1.1310
FCC KDB Publication 447498 v06, section 7

EUT RF Exposure Evaluation, Worst Case mode

Measured conducted Threshold power
Test Mode Power @Smm Verdict
dBm mW dBm mW
B.3 -9.5 0.112 10 10 Compliant
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